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FREE-FREE INDUSTRIAL CORP.

19F .,

NO. 76, SEC. 2, DUNHUA S. RD., TAIPEI, TAIWAN R.O.C.

The following sample(s) was/were submitted and identified by/on behalf of the applicant as :

Sample Submitted By : FREE-FREE INDUSTRIAL CORP.

Sample Description : SANGRIA BELLY PITCHER

Style/ltem No. : CYPCS5BPT-1-0

Sample Material : POLYCARBONATE

Buyer/Order No. :

Manufacturer/Vendor : FREE-FREE INDUSTRIAL CORP.

Country of Origin . TAIWAN

Sample Receiving Date : 2017/02/08

Testing Period : 2017/02/08 TO 2017/02/17

Test Requested :  As specified by client, the sample(s) was/were tested with reference to Commission

Test

Singh Hsifdo / &
Signed for and

Regulation (EU) No. 10/2011 with amendments and hence Article 3 of European

Regulation No. 1935/2004 to conduct test. Please refer to result table for testing item(s).

Result(s) i Please refer to next page(s).

pxquhle 1:

This document is issued by the Company subject Lo its General Conditions of Service printzd overleaf, a\m'ah &1 on request
and, for glectranie format documients, subject to Terms and Caonditions for Electronio Documents at hilo e < /1 T
drawn lo the limitation of Eabilily, indemnification and |urisdiction issues delined thersin. Any holder of 1his docu Ed |ha'| m1ufm ha Company's
tindings at the time of its Intervention only and within the limits of chient's instiuction, it any. The Company’s sola responsnblhty is to its Client and this documenit does not exonerate parties
to & transaction from exarcising all their nghts and nhhgaluons under the Wansaction documents. This document cannot be reproduced, except in full, wilhoul pricr writler approval of tha
Company. Any unauthorized alieration, forgery or [alsification of the content or sppesrance of this document is unlawlul and olfenders may be proseculed to the fullest extent of the law.
Unless otherwisa stated the results shown in this test report refer only 1o the samplels) tested

SGS Taiwan Lid. & it 1A A 103 B P Y K ot Mo Tl Gy, Tave BT R AT S b2

Member of the SGS Group




SGS

Test Report No. : CT/2017/20323 Date : 2017/02/17 Page: 2 of 3

FREE-FREE INDUSTRIAL CORP. T 2 A

19F., NO. 76, SEC. 2, DUNHUA S. RD., TAIPEI, TAIWAN R.O.C.

Test Result(s)
PART NAME No.1 : TRANSPARENT PLASTIC
PASS
Result ]
Test Iltem(s) Unit Method MDL No.1 Limit

Overall migration (3% Acetic Acid) mg/dm? |With reference to EN 1186 (2002). (70°C 3.0 n.d. 10
for 2 hr)

Overall migration (10% Ethanol) mg/dm? |With reference to EN 1186 (2002). (70°C 3.0 n.d. 10
for 2 hr)

Specific Migration of Bisphenol A mg/kg |With reference to EN 13130-1 (2004), 0.2 n.d. 0.6
analysis using LC/MS/MS. (3% acetic (o1)
acid, 70°C, 2 hr)

Remark :

- (3 1) : Limit is according to Commission Regulation (EU) No 10/2011 of 14 January 2011 with amendments.

- Overall migration: Analytical tolerance of aqueous simulants is 2 mg/dm?2 .

Note :
1. mg/kg = ppm ; mg/dm? = milligram per square decimeter ;
. MDL = Method Detection Limit
. n.d. = Not Detected = below MDL
. C = degree Celsius
. Test condition & simulant were specified by client.

O b wWN

This decurment is igsued by the Company subject 1o its General Canditions of Sarvice printed overleal, available an raquest af acre*s.lhle at it
and, for electronic format documents, subject 1o Terrrs and Conditions Tor Electronic Documents 8t hito i s

fontian 3

i
drawn 1o the limitation of hab lity, Indemnification and junsdiction issues daflined theren, A"Y[hn fder of this ercurraril 5 adw.‘a&'lhai informaticn contained herean refiects the Company's

findings-at the nme of its intervantien only and within the limits of client’s instruction, il any

he Comparny's sola resporsibility i3 1o its Chent and this decument doas not exonerate partias

to & transaction from sxercising all their nohts and obligations undar the transaction docuriants. This documant cannot ba reproduced, except in full, without prine writtsn approval of the
Company. Any unauthorized alteration, forpary or falsification of the content or appearance of this dpcument is uniiwiul and offandars may be :rnsefuieci to the fullest axtent of the law.

Unless otherwise stated the results shown in this tas 1 raport refer only to the samplels) 1ested

SCS Tawan Ltd & #3% # 2558 A 1 2 4] Ll-r Wu Chyuan 7th Rioad, New Taipel Industasl Park, Wu Ku Distict, New Taipei City, Teiwan /it ARE Ft £ ERE h 52558

586 (02122093530 (+886 (0212299 3237 wwwi sas 1w

Member of the SGS Group




Test Repor’t No. : CT/2017/20323 Date : 2017/02/17 Page: 3 of 3
T

FREE-FREE INDUSTRIAL CORP. AR e
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¥ The tested sample / part is marked by an arrow if it's shown on the photo. *
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** End of Report **
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